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1.  Review medications for possible causes of dyspepsia, for example, calcium antagonists, nitrates, theophyllines, bisphosphonates, steroids, aspirin, NSAIDs, SSRIs.


2  Offer lifestyle advice, including advice on healthy eating, weight reduction, smoking cessation,  alcohol advice; promote continued use of antacid/alginates.


3  There is currently inadequate  evidence to guide whether full-dose PPI for 1 month or H. pylori test and treat should be offered first. Either treatment may be tried first with the other being offered if symptoms persist or return.


4. i Detection: 


a) Preferred:  13C Urea breath Test (Diabact – prescribable). Stop PPI 2-weeks and antibiotics 4-weeks BEFORE test OR


b)  Lab-based serology. NB:  High false +ves.  Therefore, unnecessary treatment of larger group of people.


4. ii Eradication: use BD of:  PPI (Lansoprazole 30mg), amoxicillin 1G, clarithromycin 500 mg (PAC500) regimen OR a PPI, metronidazole, clarithromycin 250 mg (PMC250) regimen.


Do not re-test even if dyspepsia remains.


5 Offer low-dose treatment with a limited number of repeat prescriptions. Discuss the use of treatment on an as-required basis to help patients manage their own symptoms. 


6 In some patients with an inadequate response to therapy it may become appropriate to refer to a specialist for a second opinion OR request Endoscopy using “Request for Upper GI Endoscopy” form.
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Treatments:	             Drug Tarriff prices July 06#     Cost for 28-days


Cimetidine 400mg bd – tds                      (generic)           £2.73  -  £4.10


Ranitidine 150mg – 300mg bd                 (generic)           £2.67  -  £6.62


Lansoprazole capsules 15 – 30mg od    (generic)           £4.17  -  £6.27


Omeprazole capsules 10 – 20mg od      (generic)           £5.80   - £11.70


Pantoprazole 20 – 40mg  od (not formulary choice)       £12.31 -  £21.69


Rabeprazole 10 – 20mg od  (not formulary choice)        £11.56 -  £21.16





* Prokinetics = Domperidone or metoclopramide should not be prescribed on long-term basis.


#  Generic prices may vary slightly on a monthly basis in the Drug Tariff.





Dyspepsia in > 55yr if ALL of:


recent onset


persistent symptoms  in spite of treatment (most days > 4 -6 wks)  


unexplained (by lifestyle changes, medication etc)





Refer using 2 week cancer referral form





Dyspepsia with ALARM symptoms





- Anaemia


- Loss of Weight


- Anorexia


- Recent onset of 


  progressive 


  symptoms


- Melaena or 


  haematemesis


- Swallowing 


  difficulties
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Pathology following endoscopy 1:


PUD      ~ 13%


GORD   ~ 40%


NUD      ~ 40%


1.  Merec Bulletin March 2006; Vol 16, No.3











Full NICE guidance at www.nice.org.uk/page.aspx?0=218377
MAY 2006 


